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- Tubos de Acero de México, S.A
4m :m q_m Km 433.7 Carr. México-Veracruz
Via Xalapa
(91697) Veracruz, Ver. México

(52) 229 989 1100 tel
CERTIFICADO DE PRUEBAS EN FARRICA Number/Numero Page / Pagina: 152) 229989 1120 fox

05023571 1/5
Date/Dia: 02/10/2005

(Customer / Cliente PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customar's Order / Cliente Orden - lam N* Customer s Reforence / Referencia osl chante Manufacturer's Works Orger N* / Confirmacién de Venta
081338/02
Manuiaciure Process/ Proceso de labicacidn Product Type / Tipo de producto. Surface ! Superficie.
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
Jstandaro or Specification / Normas o especificaciones Steel Grade / Grado de acero Ends / Extremos. NORMAL BEVEL
API 5L/ASTM Al06/ASME SA106/ASTM AS53 B/X42 PSL1 BISELADO NORMAL
Dimensions / Dimensiones. Length / Longitud. Quantity / Cantidad 80 Pcs/pz Nominal Weight / Peso Nominal
73.00 X 5.20 MM 6.00 / 6.50 MTS 8.62 KG/M
2-7/8 X 0.203 INCH 19.70 / 21.30 FT 5.79 LB/FT
| TENSILE TEST / ENSAYOS DE TENSION |
Specimen condiion Specimen dimensions Tes! Y. 8. u.TSs. Y5
Condicion de la probeta Dimensiones de la probota temp Unit / Unidad Unit / Unidad ! Elongation
Heat N* Sample N“] Ls Type Size Temp KG/MM2 KG/MM2 uTs Alargamiento
Colada N* | Muestra N* Tipo Ol Tamano de
mm ensayo Required/Requerido Required / Requerido Required 3% in 2 mches
TMin: T™in: [Min %
Thax: TMax;
LMin LM Max Obt
T JiMax: LMax: %
36906 |477812|C/B Rec | L | 18.83 x 5.04 TA 34.89 48.03 0.73 37.60
36906 |477813|C/B Rec | L | 18.85 x 5.03 TA 35.02 48.61 0.72 37.80
36906 |477837|C/B Rec | L 18.92 x 5.17 TA 34.56 48.14 0.72 38.20
36906 |477838|C/B Rec | L | 18.96 x 5.03 TA 33.02 48.95 0.67 37.40
36906 ]477866|C/B Rec | L | 19.00 x 5.22 TA 33.88 48.28 0.70 36.40
Ls: L of the wple /L I ion de la C/B: Body / Cuerpo R/U: Upset / Recalque Rec: Strip specimen / Rectangular
Cil: Round bar specimen / Cllindrica Ori: Orientation / Orientacién L: Longitudinal / Longitudinal T: Transverse | Transversal
TA: Room I Tampx Ambi EUL: Extension Under Load Method UTS: Uttimate tensile strength / Resistencia Max: Maximum / Maximo
Obt: Obtained / Obtenido ¥.S.: Yield strength / Fluencia LMin: Logitudinal Mini { Minimo Longitudi LMax: Longi! M I Maximo Longitudi
TMin: Transverse Minimum / Minimo Transversal TMax: Transverse Maximum / Méximo Transversal Min: Mini | Mi
This i 1o corlity thal the products describer here in were marntactuled, samaled, iested, andior insp in with the and mesats the regquinsments in all respects This cedifate |5 issued by & computenized system and § s vasd with slectinnic sgrature On the onginal certiticate the trade-mark gresn coloured
Tenares' is samped. In case the owner of the onginal ceniticate woulkl release a copy of it, he mist attest its conformity 1o the oniginal one, taking upon Rimael the responsability for any unlawtul or not allowed use. Any ateration snd/or Lalsficanion will be subjected 1o the aw
Thes cenilicate = not & declaation of ongr T My it e used &S a deciiration of ong:
Este documanto cetlica que ios producios descritos agul fueron ma 2 vio de acusrdo oon (@ especicacdn ce relerencla v salist s < Este cerilicado se emite mediante un sstema compuarzado y e vilido con frma slectonica. En el cerificass onginal &l logolpo
Tenaris (verde) est impreso n la boja  En caso de que el possedor del centilcacn emregue ura fotocopia del misme, teberd garsntizar s conformidad con el ariginal, ¥ se hace reaponsabie par €uakjuier iso gl ¢ indabadn. Cualower alteracion yio falsificacion asrd sojet & L oy
Este cenilicado no g5, ni puede sed usiilo, oomn une deciaracion de ongen _ DICA 777 04 0
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b Tubos de Acero de México, S.A.
0=m q_m Km 433.7 Carr. México-Veracruz
Via Xalapa

(91697) Veracruz, Ver. México
(52) 229 989 1100 tel

CERTIFICADO DE PRUEBAS EN FABRICA Number/Nomero Page | Pagina: (52) 229 989 1120 fax

05023571 215
Date/Dia: OM\AOhNOOm

Customer / Cllente:  PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer's Order / Cliente Orden - ftem N* Customer's Relerence / Referencia oel clente Manufacturer's Works Order N* / Confirmacion de Venta
081338/02
IManufacture Process/ Proceso de fabicacion Product Type / Tipo de producto Surface / Superficie
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
Standard or Specification / Nommas o especificaciones Steel Grade / Grado de acero Ends / Extremos. NORMAL BEVEL
API S5L/ASTM A106/ASME SAl106/ASTM AS53 B/X42 PSL1 BISELADO NORMAL
Dimensions / Dimensiones Length / Langitud Quantity { Cantidad 80 Pcs/pz Nominal Weight / Peso Nominal
73.00 X 5.20 MM 6.00 / 6.50 MTS 8.62 RG/M
2-7/8 X 0.203 INCH 19.70 / 21.30 FT 5.79 LB/FT
HARDNESS TEST / ENSAYOS DE DUREZA ]
Superficial Hardness / Dureza superficial. |
Esxternal/ Extema
Heat N* Sample Unit Unidad: BHN
Colada N* | Muestra N Ls JReq. Min: Reqg. Max:
Result /Resuliado

36906 |477812 |cC/B 132
36906 |477813 |cC/B 132
36906 |477837 |c/B 141
36906 |477838 |C/B 139
36906 |477866 |C/B 133
Ls: Location of the sampie / L 50 do la muest C/B: Body | Cuerpo R/U: Upset | Recalque Req: Required | Requerido _

3 Max: Maximum / Miximo

TECHNOLOGICAL TEST / ENSAYOS TECNOLOGICOS Bl

FealN- | Sampen' | Famenngtest
OE N* EE " m:umﬁﬁ EW_E

36906 |477812 |GOOD/BUENO

36906 |477813 |GCOD/BUENO

36906 |477837 |GOOD/BUENO

36906 |477838 GOOD/BUENO

36906 J477866 |JGOOD/BUENO

This i to certity that the products described here in were manufactured, sampled, tested, andior inspected i scoomdance with the specification referenced and moets the requiremants in all respects. This cendicate i issued by A campulerzod systam snd i  vaid win slecmnic soatie O the ongnal cenificite ihe iade-mark groen coloared

Tenaris' ks stamped. In case fhe owrer of the onginal cerificale would relesse o copy of B, he must Aftest ils comanmiy 0 1he OGINAl one, Mg pon Nimsat e resporsabidity 1or any oniEwiul or nof dlowed use Any altetion anidior Liksfication will be sublected fo the aw
This cortfficate ik not & declaration of ongir nor may § be used a5 a declaration of oficin

Esty gocumento cerilica gue oz roductos desontos agul lueson manulactursoos,

MDAOCS /0 INSPECOnados 08 ACUBdo Con & espacilicacion de ralerency y salistace 1od mquenmientos Este o =8 emite madiante un ssiema compuiarizado v es vakdo con frma electmnica. En el cenitcata asgial sl logotoo

Tonaris (varde) £std impresn en |a hoje. En caso de que el poseedon 88l conil caco eftregue una Iolocopia del mismo, deberd garantizar ta conformidad con & odginal, y s haos responsabie par Cudlguier uso ilegel o indebida. Cuakouies i ilecaokin yio tatsillcacin serd Bujets 3 L ey
Esto canificado no eg, ni puede s usado, oeme e decinrmesdn de origen.

HCA 777 4 O




- Tubos de Acero de México, S.A.
40 : m q—m Km 433.7 Carr, México-Veracruz
Via Xalapa
(91697) Veracruz, Ver. México

(52) 229 989 1100 tel

CERTIFICADO DE PRUEBAS EN FABRICA Number/Nimero Page / Pagina: e
05023571 3/5
bateia_02/10/2005

Customer/ Cliente:  PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer's Order [ Cliente Orden - ltem N° Customer s Relerence / Referencia oel cliente Manuiacturer's Works Order N* / Conlirmacian de Venla
081338/02
IManufaciure Process/ Proceso de labicacion Product Type / Tipo de producto, Surlace / Superficie
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
fStandard or Specification / Normas o especificaciones Steal Grade / Grado de acero. Ends / Extremos. NORMAIL BEVEL
API 5L/ASTM Al106/ASME SA106/ASTM AS3 B/X42 PSL1 BISELADO NORMAL
Dimensions / Dimensiones. Langth / Longitud Quantity / Canlidad 80 Pcs/pz Nominal Weight / Peso Nominal
73.00 X 5.20 MM 6.00 / 6.50 MTS 8.62 RKG/M
2-7/8 X 0.203 INCH 19.70 / 21.30 FT 5.79 LB/FT
CHEMICAL COMPOSITION / COMPOSICION QUIMICA.
C tion, % / Composicion %
Cc Mn Si Cr Mo S P Ni v Cu Al Sn As Nb Ti Ca B N
X 100 X 1000 % 10000
Heat H Max|
Colada Min|
Sample N° |P Max|
Muestra N* Min)
36306 H 12 109 26 3 2 2 12 21 1 45 20 [ 3 1 2 21 1 26
47712 P 12 111 26 3 1 1.5 12 1s 1 43 19 4 3 1 2 21 b4 30
477813 P 12 112 26 3 1 1.7 12 18 1 a2 21 4 3 1 2 21 1 30
ATTBIT P 12 111 26 3 1 1.9) 12 19 i a6 21 4 3 1 3 20 1 31
477838 P 13 110 25 3 - - 1.4 9 21 1 a7 25 4 3 1 a 19 1 30
477866 P 13 110 27 3 2 1.9) 11 23 1 55 21 5 3 1 2 26 : 8 30
bﬂﬂm P 13 109 27 3 2 1.7 11 20 1 ﬁlm 21 4 3 1 2 27 <5 30
H: Heat/ Colada P: Product / Producto 1_

SUPPLEMENTARY INFORMATION / TINFORMACION SUPLEMENTARIA

FABRICADO POR SIDERCA

LA PRACTICA DE AFINO EN EL HORNO - CUCHARA INCLUYE UNA INYECCION FINAL DE UNA VARILLA DE SILICIURO DE CALCIO PARA OBTENER UNA FORMA GLOBULAR DE E
VENTUALES MICROINCLUSIONES. )

MATERIAL LIBRE DE CONTAMINACION DE MERCURIO.

This ks to cartify that the products cescribed heso in ware mantactured. sampled, tested, andior in with the speifigation reflerenced and meeks the requirements in all respects. Thes cemilicas is issued Dy & COMPUIenzed Sysiem and it is valid with slectronic signature. On the ariginal e trinch green coloured

Tenars' Is stamped. In c2se he owris of the ongnal ceniticale would relesse & copy of il he must attest its contormity 10 the original one, taking upon himseltt the responsabiity for any uniredul o not alowss uss Any ateEson andion Lalsilication will be subjected 10 the aw

Thas cartificate = not a declaration of ongen nos may W De used as a declaration of angn

Este documenio caniica que o5 prod descriiog aqui fueron manytaciurados, probados yio inspecciongdos de acuendo con a especiticacidn de referencia y safisface jos conesponcientes loguenmiunios  Esle cenificado se emite Tadiiie yn Sistema compularzado y es vdldo con fima slectidoica En el cetilicado afiginal o ogotipo

Tenaris (vorde) estl impreso an la hoja. En caso de que al poseedor del carif caco antregue una otocopia del mismo, denenk parantizar la condormidad con ef ongingl. y se hece responsabile por cuaiquier Uso legal o indebido. Cuslouist atermcidn plo falehcaciin ser sujeta a la oy

Este canilicada no es, nl pusde ser usado. 0oMa una declaracion de ongn _ DCA TTT 04 0
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Tenaris

Tubos de Acero de México, S.A.
Km 433.7 Carr. Mexico-Veracruz
Via Xalapa

(91697) Veracruz, Ver, México
(52) 229 989 1100 tel

CERTIFICADO DE PRUEBAS EN FABRICA Number/Numero Page / Pagina: VIRRZZ SRR 120 e

05023571 4/5
Date/Dia: OM\._ O\MOO@

Customer /Cliente:  PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer's Order / Cliante Drden - llem N* Customer's Reference / Referencia del cliente Manutacturer's Works Order N° | Gonfirmacion de Venta
081338/02

Manulaciure Process/ Proceso de fabicacion Product Type / Tipa de producio Surface / Superficie.

SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED

LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO

Standard or Specilication / Nommas o especificaciones. Steel Grace / Grado de acero Ends / Extremos. NORMAL BEVEL

API 5L/ASTM Al06/ASME SA106/ASTM AS3 B/X42 PSL1 BISELADO NORMAL

Dimensions / Dimonsiones Length / Longitud. Quantity / Cantidad. 80 UGN\UN Nominal Weight / Peso Nominal

73.00 X 5.20 MM 6.00 / 6.50 MTS 8.62 KG/M

2-7/8 X 0.203 INCH 19.70 / 21.30 FT 5.79 LB/FT

SUPPLEMENTARY TNFORMATION / TNFORMACION SUPLEMENTARIA

WO REPARADO POR SOLDADURA.
LA DUREZA CUMPLE CON LA NORMA MACE

METODO DE INSPECCION: E.M.I. (FULL
TAMSA REF: 561546

FABRICACION DE TUBO: LAMINADO EN CALIENTE Y SIN COSTURA.
CONTROL VISUAL Y DIMENSIONAL: SATISFACTORIO.

EDICION DE LA NORMA : ASME SA 106/01.

EDICION DE LA NORMA : NACE MR-01-75 ULTIMA EDICION

EDICION DE LA NORMA : ASME SA 53/01 Addendum 2003.

EDICION DE LA NORMA: API 5L, 43° EBdition 2004.

~EDICION DE LA NORMA : ASTM AS53/04a.

EDICION DE LA NORMA : ASTM A106/04b.

PRESION DE PRUEBA HIDRAULICA: 207 Kpa*100 = 3000 Psi (5 seg.)
TRATAMIENTO TERMICO: DIRECTO DE LAMINACTION.

CONTROL NO DESTRUCTIVO: SATISFACTORIO.

MR 01-75 ULTIMA EDICION.

LENGTH) LONG. {EXT.) NOTCH 12.5%.

Thus cestificate is nol @ deckaration of angin nar may 1
Esto documento centllica que los productos descritos atui hesrn manutne

Este cortilicado no es, ni puede ser usado, coma una declaracion de origen

Thit ks to canity 1hat the products described here in wers manutaciyred, sampiad, lestad, ancon Irspected in scoondance with the specilicalion e erenced and mests the requirsmenta in alf respecta. This cerilicéte is ssued Dy 8 computernzes Systam and JI is viasiid with skecironic signature. [ the original ceniticate the Imde- mark green coloured
“Tenens' is stamped, In case the owner of the origial coriticate woud rebagse a copy of i, e must attest its canformity 1o the originsl one, taking opon himsed! the respansabliity for any uniawiul of not allowes use. Any a1, will b 1o the law

Tenatis (verda) estd impreso en la hoja En caso de que ef poseedar del cenicade enlregue ura lotocopia del mismo. deberk garantizar ln conburmidac con al anginal, y se hace responsatile par guaiguesr o degal 0 ndebiio. Cualguier ateracion wo lalsflicacion serd sujeta 4l ey

A0S, probados wio nspeccionadog de acuardo ton ks especilicacidn de referancia v atlstace los corresponchentes requenTeeiios Este cenilicado s¢ emne un Sisterma TRO0 Y €5 v ida cor Timg Enel il ginal ol legotpo

n DICA 777 04 9
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Tenaris

CERTIFICADO DE PRUEBAS EN FABRICA Number/Namero Page / Pagina:

05023571 5/5
pate/Dia:  02/10/2005

Tubos de Acero de México, S.A
Km 433.7 Carr. México-Veracruz
Via Xalapa

(91697) Veracruz, Ver. México
(52) 229 989 1100 tel

(52) 229 989 1120 fax

Customer (Cliente:  PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer’s Order / Cliente Ordar) - Hem N* Customer’s Relerence | Referencia del cliente Manufacturer’'s Works Order N* / Conlirmacion de Venta
081338/02

fManufaciure Process/ Proceso de labicacion Product Type { Tipo de producto, Surlace  Superficie.

SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED

LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO

Standard or Specification / Normas o especificaciones Steel Grage | Grado de acero Ends / Extrernos. NORMAL BEVEL

API 5L/ASTM Al106/ASME SA106/ASTM AS53 B/X42 PSL1 BISELADO NORMAL

Dimensions / Dimensiones. Length / Longilud Quantity / Cantidad. 80 Pcs/pz Nominal Weight / Peso Nominal

73.00 X 5.20 MM 6.00 / 6.50 MTS 8.62 KG/M

2-7/8 X 0.203 INCH 19.70 / 21.30 FT 5.79 LB/FT

TAMSA QUALITY DEPARMENT SIGNATURE

Quality System Cenified

N" 110950

Tha is 1o certity that the products descoribed here in were mamuactured, samoled, tested, anc/or inspecied in accordance with 1he spedcitcation referenced and mests the mauirements in all respects. This conficate s issued by a

Tanaris' s stamped. In case the awner of the ordginal ceritcale wourd rekease a copy of if, e must aftes? its cantormity 10 the ongenal ong, laking upon limseft the resporsability for any uniawliul or not alowd use. Any alteration andfor falsification will be subjectad to the law
This centicate is not a declaration ol begin nor may it be used as a declaration of Eigin

Este gocumanio cartifica que los producios d = ail fuemn wha de acuerdo con . especilicactn de roferoncia y satisfece 108 comespondentss reguenTientos. Fele =& pmite un sistema

Terars (verda) esid impreso en la hoga. En caso de cue o el it} witregue wig ia del Mismo, dedend garantizar la conformadad con o onginal, ¥ $8 hace responsable por cuaquier uso ilegal o indebide, Cuslgusr altermcion yo telsdicacon serd sujeta a s ey,
Este cenilicato no es, nl punde ser usado, come Lna deciBracitn de ongen,

od systam and # is valid with siectonc signature. On the osginal cerificate the trade-mark graen coloured

i ¥ &s vitlido con firma electrioneca En el conificacs anginal sl lagotipo.

_ DICA 777 04 0]




